SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG072903-01B

LTE Band 25/ 3MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 11,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PAS
20 ghine —BPURIOUS_LINE_ABS PABS 20 chine \ 5
10 dBm /\ 10dBm |
ode ‘ 0 dem
-10 d&m -10 dBm \
SPURIOUS INE_ABS ] J
-20 dem \ 20 dBm /
-30 dem ", \“ -30 dBm / \
-40 dam - el ) | A1 FASp— L o
‘L - I [ T "\LLI
. P LT U BN | |
SRS 4 A 50 —
v - K
-60 dBm -60 dem
Start 1,84 GHz 3003 pts Stop 1.853 GHz |||['Start 1.912 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | __Powerabs | ALimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84757 GHz -36.83 dém -23.83 d& 1.912 GHz 1.915 GHz 100.000 kHz 1.01474 GHZ 19.96 dBm -10.04 dB
1.845 GHz 1.850 GHz 30.000 kHz 1.85000 GHz -23,51 dBm -10.51 dB 1015 GHz 1916 GHz 30,000 kHz a1e00 ohe 2511 dBm 011 ds
1.0°0 GHz 1.553 GHz 100.000 kHz 1.85023 GHz 19.85 dBm -10.15 dB 1,516 GHz 1.525 GHz 1,000 MHz 1,91735 GHz -32.57 dbm -15.57 db
Y

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] m
Spectru Spectrum
Ref Level 30.00 dBm  Offset 11.90 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.90 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 gbine s
10 dem 10 dBm:
rmnn—w- m«wwrvﬂ\ “
0 de { 1 dem -
-10 d8m 10 dem I
SPURIOUS_LINE_ABS ‘
-20 dem - 20 dBm
o l 1
.30 dBm M‘“"M , -30 dBm M*‘W
e M"‘"‘M 1 g | Wm
-40 dem 40 dem
W“'ﬂ""
50 dem 50 dBm
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.853 GHz Start 1.912 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84898 GHz -20.79 dém -7.79 de 1.912 GHz 1.915 GHz 100.000 kHz 1.91260 GHz 7.83 dBm -22.17 de
1.849 GHz 1.850 GHz 30.000 kHz 1.85000 GHz -29.31 dBm -16.31 dB 1.915 GHz 1.916 GHz 30.000 kHz 191501 GHz -28.72 dBm -15.72 dB
1.850 GHz 1.853 GHz 100.000 kHz 1.85271 GHz 7.87 deém -22.13 d8 1.516 GHz 1.925 GHz 1.000 MHz 1.91602 GHz -20.76 dbm -7.76 dB
T
) i )
Date 4.SEP.2020 00:33:11

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A25-30 of 58



ssamonias. FCC RADIO TEST REPORT Report No. : FG072903-01B

LTE Band 25/ 5MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

spectrum || spectrum

Ref Level 30.00 dBm  Offset 11,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.90 de Mode Auto Sweep

SGL Count 100/100 SGL Count 100/100

@1 AvgPwr (@1 AvgPwr
Limit ¢heck PABS | SPURIGIE CHMEKARS PABS

20 uIE’I_:'JH sPURIOUS_) INE_ABS PABS r 20 dIB;':i‘p SPURIOUS_LINE_ABS | PAES

10 dBm { 10 dBm \

0 ds / \ 0 dem \

-10 derm - -10 dem b

SPURIOUS INE_ABS ﬁ L / \

-20 dBm f i 20 dBm \

-30 dBm h"m\ i -ﬁ dBm /

40 dem bty ./J‘ W ﬂn W'Mkl“/ \I L e H / \ h .J...._....\ . | |
i 7 W 150 dBm—Me

+60 dam -60 dem

Start 1.84 GHz 3003 pts Stop 1.855 GHz || start 1.91 GHz 6003 pts Stop 1.925 GHz

purious Emissions

| | [ I | Spurious Emissions

__Range Low Range Up RBW Freguency Power Abs aLimit || Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84000 GHz -36.56 d&m -23.56 d8 1,010 GHz 1.015 GHz 100.000 kHz 1.91470 GHz 21.03 dém -8.07 db
1.843 GHz 1.850 GHz 50.000 kHz 1.85000 GHz -23.17 dém -10.17 dB 1015 GHe 1916 GHz 50.000 kHz 191500 GH= 5509 dBm 300 dB
1.850 GHz 1.855 GHz 100.000 kHz 1.85037 GHz 22.26 dim =7.74 dB 1.516 GHz 1.925 GHz 1.000 MHz 1.91648 GHz -32.96 dbm -19.96 dB

]" 1

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectru Spectrum 7

Ref Level 30.00 dBm  Offset 11.90 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line SPURIOUS_LINE_ABS. PASES
20 ghine _FPURIOUS }INE_ABS P J L
10 dBf 10 dBm
g FWWM,M /
0dB ! \ dem \
-10 dBm i 1 0 dem
SPURIOUS_LINE_ABS L \
20 dem 20 dim

|
=30 dem: e f -30 dém
e 40 dem
40 dBm %

50 dbm: 50 dem [
-60 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.855 GHz | || Start 1.91 Ghz 5003 pts Stop 1.025 Gz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84899 GHz -23.77 dém -10.77 dé 1.910 GHz 1.915 GHz 100.000 kHz 1.91035 GHz 7.68 dBm -22.32 dB
1.849 GHz 1.850 GHz 50.000 kHz 1.85000 GHz -28.73 dBm -15.73 dB 1.915 GHz 1.916 GHz 50.000 kHz 191500 GHz -27.10 dBm -14.10 dB
1,850 GHz 1,855 GHz 100,000 kHz 185335 GHz 8,29 dém -21.71 dB 1.016 CHz 1,695 GH2 1.000 MH2 1.91600 GHz -20.90 dBm 7.0 d&
T
) i )
Date AUG.2020 03:51:35
TEL : 886-3-327-3456 Page Number : A25-31 of 58

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG072903-01B

LTE Band 25/ 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum || spectrum
Ref Level 30.00 dBm  Offset 11,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
. . x ABS Li SPURIOUS, INE_ABS PAS
20 ghine —BPURIOUS_LINE_ABS PASS 2 20 chine \ 5
10 dBm | 10 dém l
ode }H 0 dem H
-10 d&m i -10 dBm 1
SPURIGUS. LINE_ABS f / \
-20 dem r : 20 dBm
|
_ 1 _ [
A | AR
40 derm. — o - H |[f ¢t cem ) Hpidiamss
o sl J’M “unw-n / W H’ \ Iﬂ/ k f\ j -‘\ M"\\‘w
o o L 0 )
o T e
+60 dam -60 dem
Start 1.84 GHz 3003 pts Stop 1.855 GHz || start 1.91 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184899 GHz -37.48 dém -24.43 dB 1.910 Ghz 1.015 Ghz 100.000 kHz 1.01466 GHz 21.04 dBrm -5.96 d&
1.843 GHo 1.850 GHz 50.000 kHz 1.85000 GHz -22.82 dam -9.62.d8 1.015 GHz 1.916 GHz 50.000 kHz 1.91500 GHz -23.00 dBm -10.00 de
1.0°0 GHz 1.80s oz 100.000 kHz 1.85033 GHz 22.02 dBm ~7.08 dB 1.916 GHz 1.925 GHz 1.000 MHz 1.91602 GHz -31.73 dBm -18.79 dB
Y
) i )
Date: 7.AUG.2020 O

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] m
Spectru Spectrum
Ref Level 30.00 dBm  Offset 11,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.90 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 dhine S
10 dem 10 dBm:
.
0 de { \l\ {uam \l
-10 d8m f 0dBm
SPURIOUS_LINE_ABS { l ; \
-20 dem 20 dBm b
-30 dBm . -30 dem X
T 40 dBm
50 dem 50 dem [
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts stop 1.855 GHz | |['Start 1,01 6hz 5003 pts Stop 1.525 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow |  Rangeup RBW | Freguency | powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84896 GHz -22.07 dém -9.07 dé 1.910 GHz 1.915 GHz 100.000 kHz 1.91036 GHz 6.76 dBm -23.24 dB
1.849 GHz 1.850 GHz 50.000 kHz 1.85000 GHz -30.04 dBm -17.04 dB 1.915 GHz 1.916 GHz 50.000 kHz 191500 GHz -30.16 dBm -17.16 dB
1.850 GHz 1.855 GHz 100.000 kHz 1.85142 GHz 7.32 dem -22.68 d8 1.516 GHz 1.925 GHz 1.000 MHz 1.91615 GHz -20.94 dbm -7.94 dBb
T
) i )
Date AUG.2020 03:52:35

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A25-32 of 58



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-01B

LTE Band 25/ 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 11,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.90 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
6 5 5 ABS Lt SPURIOUS, INE_ABS PAES
20 ghine _FPURIOUS }INE_ABS PASS . 20 chine s
10 dBm J 10 dBm \\
0de f 0 dBm \
-10 dBm ‘} -10 dBm
7 iR
-20 dBm # “\ -20 dBm f k
.30 dem L -30 dBm /
I P L U Y O A N S
MJ”MMMM i / 1, | \ ] k /50\ e ,K / \ Wd‘\
j 1 J ! L
50 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.855 GHz || start 1.91 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 1.84892 GHz -36.47 dBm -23.47 d& 1.510 GHz 1.915 Ghz 100.000 kHz 191466 GHz 19.69 dBm -10.11 d&
1.849 GHz 1.850 GHz £0.000 kHz 1.85000 GHz -26.84 dam -13.84d8 1.015 GHz 1.916 GHz 50.000 kHz 1.91500 GHz -24.57 dBm -11.67 de
1.850 GHz 1.858 GHz 100,000 kHz 185037 GHz 19.21 dBm -10.79 dB 1.916 GHz 1955 GH2 1.00D Mz L a1002 oHe 32.85 dBm 1568 db

]" 1

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬁ ] o
Spectru Spectrum
Ref Level 30.00 dBm  Offset 11.90 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line SPURIOUS_LINE_ABS. PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
10 dBm 10 dBm
FWWMMWW—W«.\ Dlr
0de { dem t]
-10 dBm f \ 10 dBm
SPURIOUS_LINE_ABS ! \ k
20 dem 20 dBm
b=y \ bnr
e ia | } MM
30 dBm ——— - <30 dem \ TV
P il Wothiggy, .
e 40 dBm
50 dem 50 dBm [t
=60 cBm; -60 dem:
Start 1.84 GHz 3003 pts Stop 1.855 GHz | ||['Start 1.91 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit | Rangelow | Range Up RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184898 GHz -21.55 dém -8.55 dB 1.910 Ghz 1.015 Ghz 100.000 kHz 1.01031 GHz .65 dBm -24.15 dB
1.849 GHz 1.850 GHz 50.000 kiz 1.84995 GHz -30.72 dm -17.72 8 1.915 GHz 1.916 GHz 50,000 kHz 191500 GHz -30.98 dBm -17.98 dB
1.850 GHz 1.855 GHz 100.000 kHz 1.85162 GHz 5.88 dBm ~24.12 di 1.516 GHz 1.525 GHz 1.000 MHz 1.91601 GHz -22.26 dbm -9.26 db
T
Il 1 P
Date 4 .SEP.2020 00:4

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A25-33 of 58




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-01B

LTE Band 25/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum || spectrum
Ref Level 30.00 dBm  Offset 11,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 fvgPwr
Limit fheck PAES | SPURIGUE CHANEKABS PABS
6 5 5 ABS Lt SPURIOUS, INE_ABS PAS
20 ghine —BPURIOUS_LINE_ABS PAES ’H\ 20 chine s ( i
10 dBm | 10dBm |
0de f‘ \\ 0 dem / ‘\
-10 dam { T -10 dBm !
SFURIGUS . INE_ABS [ [
-20 derm — 20 dem / ¥
-30 dam H‘q -3g dem }
o : ko ﬂ WA - -
Bm Dt i -50 dgm "/\ T o, \Wru’u =
. A A T
+60 dam -60 dem
Start 1.84 GHz 3003 pts Stop 1.86 GHz | (|['Start 1.905 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.640 GHz 1.849 GHz 1.000 MHz 1.84899 GHz -39.60 dém -26.60 d& 1.505 GHz 1.915 Ghz 100.000 kHz 1.91440 GHz 21.82 dBm -8.18 db
1.843 GHo 1.850 GHz 100.000 kiiz 1.84893 GHz -31.85 dam -18.85 d8 1.015 GHz 1.916 GHz 100.000 kHz 1.91500 GHz -31.21 dBm -18.21 de
1.0°0 GHz 1.550 GHz 100.000 kHz 185050 GHz 22.60 dem ~7.40 dB 1,516 GHz 1.525 GHz 1,000 MHz 1,91603 GHz -37.22 dbm -24.22 db
Y
I J1 "
04:04:03 Date: 7.AUG.2020 04

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.90 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.90 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit Fheck PAES | SPURIGIECHNEKARS PAES
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 dhin® —pPURIOUS. LINE_ABS P, 20 dbime 5
10 dem 10 dBm:
e N B e e o Tt
0 d8 r‘J l\ 0 fem ‘
-10 dBm l -1p dBm.
SPURIOUS_LINE_ABS l \ \
-20 dem 7 H -0 dBm :
A r"“""w
-30 dem e’ -30 dem R
Priomais e frne
40 dem -40 dBrm “"‘M
50 dem 50 dem
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.86 GHz Start 1.905 GHz 6003 pts S“’.Lw
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit

1,840 GHz 1.849 GHz 1.000 MHz 1,84900 GHz -26.31 d&m -13.31 d8 1,805 GHz 1.815 GHz 100.000 kHz 1.90755 GHz 4.61 dBm -25.39 dB

1.849 GHz 1.850 GHz 100.000 kHz 1.84999 GHz -29.81 dBm -16.81 dB 1,015 GHz 1.016 GHz 100.000 kHz 1.91501 GHz -29.24 dbm -16.24 dB

1.850 GHz 1.860 GHz 100.000 kHz 1.85243 GHz S.41 dBm -24.59 d& 1.916 GHz 1.925 GHz 1.000 MHz 1.91605 GHz -24.29 dbm -11.29 dB

Y
) i )
Date: 7.AUG.2020 04:06:03 7.AUG.2020 04

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A25-34 of 58



ssamonias. FCC RADIO TEST REPORT Report No. : FG072903-01B

LTE Band 25/ 10MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

spectrum || spectrum

Ref Level 30.00 dBm  Offset 11.90 dB Mode Auto Sweep Ref Level 30,00 dm  Offset 11.90 dB Mode Auto Sweep
5GL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 AvgPwr

Limit ¢heck | SPURIGIE CHMEKARS PABS
1 5 5 Line SPURIOUS, INE_ABS PASS
20 uIE’I_:'Jr! PURIOUS_) INE_ABS 20 dbm !\l
10 dBm 10 dém |
ode 0 dém ‘ ‘\
-10 dém -10 dem ’I
-20 dgm -20 dBm /\ |

nl§ ::: I 2Nl |
A f\ /! W JML. bl
IR N BT ARV, L

-60 dBm
Start 1.84 GHz 3003 pts Stop 1.86 GHz Start 1.905 GHz 6003 pts StD_L .925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84892 GHz -38.79 dBm -25.79 d8 1,805 GHz 1.815 GHz 100.000 kHz 1.51438 GHz 20.90 dém -9.10 dB
1.849 GHz 1.850 GHz 100.000 kHz 1.85000 GHz -33.22 dBm -20.22 dB 1,015 GHz 1.016 GHz 100,000 kHz 1.91503 GHz -31.03 dBm -18.93 dB
1.850 GHz 1.860 GHz 100.000 kHz 1.85057 GHz 21.45 dBm -8.55 d8 1.916 GHz 1.925 GHz 1.000 MHz 1.91726 GHz -35.01 dBm -22.01 dB
Y
) i )
04:05:03 Date: 7.AUG.2020 04

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectrum o

Spectru

Ref Level 30.00 dBm  Offset 11.90 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 Escl_ Count 100/100
@1 AvgPwr (@1 AvoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PASES
20 ghilie ~FPURIOUS_LINE_ABS P 20 ghiD
10 dBm 10 dBm
p I N
o e heseromnscnrgend MMM o —
[ |
-10 d8m - W -1p dem
SPURIOUS_LINE_ABS | ‘

-20 dem 7 IK 30 dBm \
-30 dem—+ i J /30 derm l

-40 dBm: 40 dBm -‘"'\N

50 dem -50 dem

-60 dBm -60 dBm:

Start 1.84 GHz 3003 pts Stop 1.86 GHz Start 1.905 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

1,840 GHz 1.849 GHz 1.000 MHz 1,84899 GHz -25.09 dém -12.09 d& 1.005 GHz 1.015 GHz 100.000 kHz 1.00824 GHz 3.79 dém -26.21 dB
1.849 GHz 1.850 GHz 100.000 kHz 1.85000 GHz -32,45 dBm -19.45 dB 1.915 GHz 1.916 GHz 100,000 kHz 191500 GHz -31.78 dBm -18.78 dB
1.850 GHz 1.860 GHz 100.000 kHz 1.85272 GHz .55 dim =25.45 d8 1.516 GHz 1.925 GHz 1.000 MHz 1.91650 GHz -23.93 dbm -10.93 dBb

i J )

TEL : 886-3-327-3456 Page Number 1 A25-35 of 58
FAX . 886-3-328-4978



SPORTON

LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-01B

LTE Band 25/ 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 11,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
q 3 3 ABS Li SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20 dkine s ’\I
10 dem ﬂ 10 dém {
ode .‘ \1 0 dem \
-10 d&m ‘ 1 -10 dBm }'
SPURIOUS_LINE_ABS J‘ \ f \
-20 dem I! -20 dem / \
-30 dBm -30 dBm j
-40 dem - i -4fl dom q y \ | -
; T i M in I 7 W
! L4 il ek 7
Y P ™ S
-60 dém 60 derm
Start 1.84 GHz 3003 pts Stop 1.86 GHz | |'Start 1.905 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 1.84879 GHz -37.33 dém -24.33 d8 1.505 GHz 1.915 Ghz 100.000 kHz 1.91439 GHz 19.77 dBm -10.23 d&
1.849 GHz 1.850 GHz 100,000 kHz 1.84355 Gz -35.10 dBm -22.10 8 1.915 GHz 1.916 GHz 100,000 kHz 191500 GHz -33.53 dBm -20.53 dB
1.850 GHz 1.860 GHz 100.000 kHz 1.85061 GHz 19.57 dEm ~10.43 d& 1.516 GHz 1.525 GHz 1.000 MHz 1.91638 GHz -37.12 dbm -24.12 dB
T
Il 1 P
Lowest Band Edge / Full RB Highest Band Edge / Full RB
ﬁ ] o
Spectru Spectrum
Ref Level 30.00 dBm  Offset 11.90 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
10 dBm 10 dBm
ods AT e R AN s AL A ) 0 dEm ‘I
-10 dBm { \ -1p dBm
SPURIOUS_LINE_ABS { \ \
20 dem i t 30 dem \
- /
-30 dém p——— e | rrJ \ ‘flsu d8m |
l"‘“ Moringe
40 dBm 40 dBm
-50 dém 50 dem
=60 cBm; -60 dem:
Start 1.84 GHz 3003 pts Stop 1.86 GHz Start 1.905 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | _Powerabs |  Alimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184893 GHz -24.71 dém -11.71d8 1.905 GRz 1.015 Ghz 100.000 kHz 1.00656 GHz 2.64 dBm -27.36 dB
1,849 GHz 1.850 GHz 100,000 kHz 185000 GHz -32.42 dém -19.42 dB 1015 GHz Ta1s anz 100,000 kHz 191500 GHz 33.48 dBm 50 48 dB
1.850 GHz 1.860 GHz 100.000 kHz 1.85317 GHz 3.53 dBm ~26.47 dB 1.516 GHz 1.525 GHz 1.000 MHz 1.91608 GHz -25.24 dbm ~12.24 dB
T
Il 1 P
Date «SEP.2020 00
TEL : 886-3-327-3456 Page Number : A25-36 of 58



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG072903-01B

LTE Band 25/ 15MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

spectrum || spectrum
Ref Level 30.00 dBm  Offset 11,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
20 ghine —BPURIOUS_LINE_ABS PAES , 20 ghine _BPURIOUS L INE_aBS PABS ﬂ
10 dBm H 10 dBm J \
ode {‘ k 0 dem / \
-10 d&m i -10 dBm +—
SPURIGUS TN 85 Fh \
-20 dem r \ 20 dBm \I
-30 dem i i -30,dBm {
| | [\
-40 dem ],I | f"\ L _44 Bm I" | Ll |
RN VL ’ v \ i } | i MU.LML
W A \MJ‘ K 1y f‘ 7 Bm ‘j T = o~
A e A
+60 dam -60 dem
Start 1.84 GHz 3003 pts Stop 1.865 GHz Start 1.9 GHz 6003 pts S(D_L 025 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184892 GHz -40.76 dBm -27.76 d& 1.900 GRz 1.015 Ghz 100.000 kHz 1.01416 GHz 21.63 dbrm -5.17 d&
1.843 GHo 1.850 GHz 150.000 k2 1.84858 GHz -31.00 dam -18.00 d8 1.015 GHz 1.916 GHz 150.000 kHz 1.91802 GHz -30.12 dBm -17.12 de
1.0°0 GHz 1.555 GHz 100.000 kHz 1.85086 GHz 21.46 dem -8.54 dB 1,516 GHz 1.525 GHz 1,000 MHz 1,91783 GHz -31.08 dbm -18.08 db
Y
) i )
Date: 7.AUG.2020 04

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬁ ] o
Spectru Spectrum
Ref Level 30.00 dBm  Offset 11.90 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
10 dBm 10 dBm
o s /WWN,.-V«N.M T i \
-10 dBm l -19 dBm
SPURIOUS_LINE_ABS ‘ | \
20 dem T | R \
-30 dBm s I i 30 dém q ==
gt m
40 dBm 40 dBm o
50 dbm: 50 dem
=60 cBm; -60 dem:
Start 1.84 GHz 3003 pts Stop 1.865 GHz | | Start 1.0 GHz 5003 pts Stop 1.525 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 1.84882 GHz -28.39 dém -15.39 d& 1.500 GHz 1.915 Ghz 100.000 kHz 100545 GHz 2.65 dBm -27.15 dB
1.849 GHz 1.850 GHz 150,000 khz 1.84995 GHz -30.27 dm -17.27 8 1.915 GHz 1.916 GHz 150,000 kHz 191504 GHz -30.16 dBm -17.16 dB
1.850 GHz 1.555 GHz 100.000 kHz 1.85999 GHz 3.47 dBm -26.53 dB 1.916 GHz 1.525 GHz 1,000 MHz 1,91622 GHz -26.94 dBm -13.94 dB
T
I 1 P
Date AUG.2020 04

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A25-37 of 58



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG072903-01B

LTE Band 25/ 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum || spectrum
Ref Level 30.00 dBm  Offset 11,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
20 ghine —BPURIOUS_LINE_ABS PABS 20 ghine _BPURIOUS L INE_aBS PABS ”
10 dBm H 10 dBm J \
ode /l IK 0 dem f \
-10 d8m - -10 dém /
SPURIOUS_LINE_ARS ’l \ / \
-20 dem / L\ 20 dBm { \
/
-30 dem \ (" -30,dBm f
-40 dBm M
=
e e N I L d I i J"| \ A JIIL [ A A ~ f.d\-..
fEm - -
WY N
ALY RSOV VR AT e P AV S~ e

+60 dam -60 dem
Start 1.84 GHz 3003 pts Stop 1.865 GHz Start 1.9 GHz 6003 pts S(D_L 025 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit

1.840 Gz 1.849 GHz 1.000 MHz 184849 GHz -39.66 dem -26.66 d& 1.900 GRz 1.015 Ghz 100.000 kHz 1.01413 GHz 20.92 dBm -9.08 d&

1.843 GHo 1.850 GHz 150.000 k2 1.84893 GHz -30.21 dam -17.21d8 1.015 GHz 1.916 GHz 150.000 kHz 1.91801 GHz -20.64 dBm -16.64 de

1.0°0 GHz 1.555 GHz 100.000 kHz 1.85082 GHz 21.18 dem -8.82 d& 1,516 GHz 1.525 GHz 1,000 MHz 1,91609 GHz -38.31 dbm -25.31 db

Y
I 1 P
Date: 7.AUG.2020 04

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] o
Spectru Spectrum
Ref Level 30.00 dBm  Offset 11.90 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line SPURIOUS_LINE_ABS. PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
10 dBm 10 dBm
ods I e, T SO 0 dete
-10 dBm | \ -1 dBm ]
SPURIOUS_LINE_ABS ’ | ‘
20 dem )J 1 20 dem \
-30 dém L" 0 dB i P
s R st 70 e - e,
40 dBm 40 dBm an
-50 dém 50 dem
=60 cBm; -60 dem:
Start 1.84 GHz 3003 pts Stop 1.865 GHz | | Start 1.0 GHz 5003 pts Stop 1.525 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84872 GHz -27.44 dém -14.44 dB 1.900 GRz 1.015 Ghz 100.000 kHz 1.00495 GHz 1.93 dbm -28.07 dB
1.849 GHz 1.850 GHz 150,000 khz 1.85000 GHz -33.36 dBm -20.36 & 1.915 GHz 1.916 GHz 150,000 kHz 191501 GHz -33.28 dBm -20.28 dB
1.850 GHz 1.555 GHz 100.000 kHz 1.85993 GHz 2.90 dem -27.10 dB 1.916 GHz 1.525 GHz 1,000 MHz 1.91616 GHz -26.56 dBm -13.56 dB
T
Il 1 P
Date AUG.2020 04

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A25-38 of 58




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-01B

LTE Band 25/ 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Ref Level 30.00 dBm  Offset 11.90 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém  Offset 11.90 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit dheck BAES | SPURIGNE CHNEKABS PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ghilie ~FPURIOUS_LINE_ABS PABS 1 o0 ckine S
10 dbm -~ 10dBm
ods } |\ 0dem
-10 d&m -10 dBm
-20 deém I{, 'L -20 dBm
-30 dBm \ -30 dBm
-40 dBm \‘ ﬂ
ﬁw‘w i J / | N o Y U
‘ " J \ L U
NP o . w) A NI
-60 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.865 GHz ||| start 1.9 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
1.840 GHz 1.848 GHz 1.000 MHz 1,84889 GHz -39.73 d&m -26.73 d8 1.900 GHz 1.915 GHz 100.000 kHz 1.91414 GHz 19.63 dBm -10.37 de
1.843 GHz 1.850 GHz 150.000 kHz 1.85000 GHz -33.72 dBm -20.72 dB 1015 GHe 1916 GHz 150,000 kHz 1.91501 GHz 230,72 dBm S17.72 dB
1.850 GHz 1.865 GHz 100.000 kHz 185083 GHz 19.66 dEm -10.34 dB 1.916 GHz 1.925 GHz 1,000 MHz 1.91638 GHz -36.38 dBm -23.38 dB
T
] j >

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬁ ] o
Spectru Spectrum
Ref Level 30.00 dBm  Offset 11.90 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line SPURIOUS_LINE_ABS. PAS!
20 ghine _FPURIOUS }INE_ABS P 20 dhine s
10 dBm 10 dBm
ode . - 0 de
-10 dBm L \ -10 dBm —\
SPURIOUS_LINE_ABS J I 1
20 dem f \ 20 dem I\
30 B fi b [l -Ao dem | —
40 dBm 40 dem N
50 dbm: 50 dem
=60 cBm; -60 dem:
Start 1.84 GHz 3003 pts Stop 1.865 GHz | | Start 1.0 GHz 5003 pts Stop 1.525 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 184892 GHz -26.63 dém -13.83 d8 1.900 GRz 1.015 Ghz 100.000 kHz 1.00703 GHz 0.71 dBm -20.20 dB
1.849 GHz 1.850 GHz 150,000 khz 1.84999 GHz -33.75 dém -20.75 8 1.915 GHz 1.916 GHz 150,000 kHz 191502 GHz -34.25 dBm -21.25 dB
1.850 GHz 1.865 GHz 100.000 kHz 1.85471 GHz 1.47 dém -28.53 d& 1.516 GHz 1.525 GHz 1.000 MHz 1.91610 GHz -27.25 dbm -14.25 dB
T
Il 1 P
Date .SEP.2020 00:54:51

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A25-39 of 58




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-01B

LTE Band 25/ 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Ref Level 30.00 dBm  Offset 11.90 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30.00 d8m
SGL Count 100/100

Offset 11,90 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS | SPURIGIE QHBEKABS PABES
S 3 3 Li PURIOUS_L INE_ABS PARS
20 ghine —FPURIOUS_|INE_ABS ﬂpA op dhine _LINE_ABS | n\
10 dBm J } 10 dB | ‘
o0de j \ 0 dBm: / \
-10 dam -10 dBm:
I 1A
- | -20 dBm.
] \
" A -30 dem 4
o \ e, A
M L/ I | f\ 1\
[ j /\‘ Pearmrornt s
s 4 .\ ~ P
= S YA . RS v N A v
. CNWUSYUIRY Y S e ™
-60 dBm.
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.895 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1.84876 GHz -40.35 dém -27.35 d& 1,895 GHz 1.915 GHz 100,000 kHz 1,91391 GHz 21.62 dBm -8.38 dB.
1.849 GHz 1.850 GHz 200,000 kHz 1.85000 GHz -30.54 dBm -17.54 dB 1,915 GHz 1.916 GHz 200.000 kHz 1,91503 GHz ~30.42 dBm “17.42 dB
1.850 GHz 1.870 GHz 100,000 kHz 1,85111 GHz 22.23 dBm -7.77 d& 1,916 GHz 1.925 GHz 1.000 MHz 1,01642 GHz -40.58 dBm ~27.58 dB
T
) [ ] w

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru Spectrum ué,’
Ref Level 30.00 dBm  Offset 11.90 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.90 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS | SPURIGIE QHBEKABS PABES
Line _$PURIOUS_| INE_ABS PABS Line _$PURIOUS_) INE_ABS | PABS
20 dim 20 dy
10 dBm 10 d8
ode l , S T (T ww\ 0 g
-10 dém -10 dBm
SPURIOUS_LINE_ABS J \ \
-20 dém T \‘ -20 dBm
/ \ L
0 dBm
— Jf \5’ ""‘""ﬂ"‘\.\\
-40 dBm: "
-50 dBm
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz | || Start 1.895 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 GHz 1.849 GHz 1.000 MHz 1.84892 GHz -29.46 dém -16.46 dé 1.895 GHz 1.915 GHz 100.000 kHz 1.90656 GHz 1.27 dBm -28.73 dB
1.843 GHz 1.850 GHz 200.000 kHz 1.84999 GHz -30.99 dBm -17.95 dB 1,915 GHz 1.916 GHz 200.000 kHz 1.01503 GHz 31.41 dBm C18.41 dB
1.850 GHz 1.870 GHz 100.000 kHz 1.86889 GHz 2.63 dBm -27.37 dB 1.916 GHz 1.025 GHz 1.000 MHz 191629 GHz 2771 dBm C14.71dB
T
Il [ ) TN %
Date AUG.2020 04 119

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A25-40 of 58




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-01B

LTE Band 25/ 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Ref Level 30.00 dBm  Offset 11.90 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30.00 d8m
SGL Count 100/100

Offset 11,90 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS | SPURIGHIE CHBEKARS _ paks

20 uIE’I_:'JL-! sPURIOUS_) INE_ABS JLABS 20 dhinr7 PURIOUS_) INE_ARS_| PARS

10 dBm Hl 10 dB n

0de fJ & 0 dem )H!

-10 d&m - ! 1' -10 dBm + \

{j l, / \\
I ul -30 dem

J | ! I dben 1A
Y TR || i T T AT Nl
M W S L L D T A W A

Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.805 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1.84889 GHz -39.96 dBm -26.96 d& 1,895 GHz 1.915 GHz 100,000 kHz 1,91389 GHz 20,58 dBm -9.42 dB.
1.849 GHz 1.850 GHz 200.000 kHz 1.85000 GHz -31.04 dBm -18.04 dB 1,915 GHz 1.916 GHz 200.000 kHz 1.91501 GHz -28.57 dBm -16.57 db
1.850 GHz 1.870 GHz 100.000 kHz 1.85111 GHz 20.78 dBm -9.22 dB 1,916 GHz 1.925 GHz 1.000 MHz 1.91603 GHz -39.91 dBém -26.91 dB
T
) [ ] w

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm  Offset 11.90 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20.00 d&m
SGL Count 100/100

Offset 11,90 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS | SPURIGIE QHBEKABS PABES
Line _§PURIOUS_|LINE_ABS PABS Line _§PURIOUS_) INE_ABS_| PARS
20 dém 20d8
10 dBm 10 dB
0 de A & \ 0d —
-10 dém I -10/ dBm
SPURIOUS_LINE_ABS ‘ l \
-20 dém T -20 dem
_ | l \
30 dem—i— b dBm m-w\
-40 dBm -40 dBm: ]
50 dem 50 dBm:
-60 dBm -60 dBm.
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.895 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1.84891 GHz -28.05 dém -16.05 d& 1,895 GHz 1.915 GHz 100,000 kHz 1,90613 GHz 0.36 dBm -20.64 dB
1.849 GHz 1.850 GHz 200,000 kHz 1.84996 GHz -33.66 dBm -20.66 dB 1,915 GHz 1.916 GHz 200.000 kHz 1,91503 GHz ~33.62 dBm ~20.62 db
1.850 GHz 1.870 GHz 100,000 kHz 1,86270 GHz 1.87 dBm -28.13 dB 1,916 GHz 1.925 GHz 1.000 MHz 1,01656 GHz -28.44 dBm ~15.44 dB
T
i [ ] [ ) e
Date AUG.Z020 04

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A25-41 of 58




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-01B

LTE Band 25/

20MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 11,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS ﬂpH 55 20 chine 5 q
10 dBm J \ 10 dBm |
0de ) 0 dem ‘\
-10 d&m \\ -10 dBm
I [
-20 dem - -20 dem ‘\
| \
-30 dam { \ ﬁ -30 dBm / '
-40 dBm, ﬁ '1 | -4[1 B H {, \i
B i I I o b ] Jal W L
‘ P AN manl bas \ A
L N L BN RPN EDERRU P ! A u,j I
+60 dam B0 de
Start 1.84 GHz 3003 pts Stop 1.87 GHz | (|'Start 1.895 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | __Powerabs | ALimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184893 GHz -41,39 dem -28.39 d& 1.895 Ghz 1.015 Ghz 100.000 kHz 1.01390 GHz 19.65 dBm -10.35 dB
1.843 GHo 1.850 GHz 200.000 kHz 1.84893 GHz -33.35 dam -20.35 do 1.015 GHz 1.916 GHz 200.000 kHz 1.91801 GHz -32.53 dm -19.53 de
1.0°0 GHz 1.570 GHz 100.000 kHz 185111 GHz 19.59 dBm -10.41 dB 1,516 GHz 1.525 GHz 1,000 MHz 1,91606 GHz -40.91 dBm -27.91 db
Y
) i )
01:01:0% 01:06:14

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] m
Spectru Spectrum
Ref Level 30.00 dBm  Offset 11.90 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.90 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PABS
. . . AkS Line _$PURIOUS_LINE_ABS. PAS:
20 ghilie ~FPURIOUS_LINE_ABS P 20 gbine s
10 dem 10 dBm:
0de r- T \ 0 d8m
-10 d8m ! -10 dem
SPURIOUS_LINE_ABS J { \
-20 dem -20 dBm ‘
f N \
-30 dBm -30 dem
i ’,J L }b ) e
s | N o
-40 dem 40 dBm h\\
50 dem 50 dBm
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.895 GHz 6003 pts StD_L .925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow |  Rangeup RBW | Freguency | powerabs | ALimit
1,840 GHz 1.849 GHz 1.000 MHz 1,84892 GHz -28.56 d&m -15.56 d& 1.895 GHz 1.015 GHz 100.000 kHz 1.00424 GHz -0.49 dBm -30.48 db
1.849 GHz 1.850 GHz 200,000 kHz 1.84891 GHz -34.01 dBm -21.01 d& 1.915 GHz 1.916 GHz 200,000 kHz 191504 GHz -34.90 dBm -21,90 dB
1.850 GHz 1.870 GHz 100.000 kHz 1.86523 GHz 0.17 deém -29.83 d 1.516 GHz 1.925 GHz 1.000 MHz 1.91644 GHz -28.80 dbm -15.80 dB
T
) i )
Date 4.SEP.2020 01:02:05 214
TEL : 886-3-327-3456 Page Number 1 A25-42 of 58



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-01B

Conducted Spurious Emission

LTE Band 25/ 1.4MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.90 dB

Ref Level 0.00 dBém
SGL Count 100/100

Mode Auto Swesp

Offset 11.90 dg Mode Auto Swesp

@1 AvgPwr
Paks Limit Cthrnk PaES
INE_ARS PARS -10 d#RR—FBLRIOUS LINE ARS PAKS
SPURIOUS_LINE_ABS SPURIOUS_LINE_~BS
20 dB -20 dBm
-30 dBm
p—— x o Pt -40 dBm s e
bt ” e M-.-—-—-"M* TN o Ty
-50 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 911.53173 MHz -46.60 dBm -33.60 dB 30,000 MHz 1,000 GHz 1.000 MHz 9682.30635 MHz -46.49 dBm -33.45 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.59253 GHz -46.74 dBm -33.74 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.58414 GHz -46.76 dBm -33.76 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.50606 GHz -45,35 dBm -32,35 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,51254 GHz -44,94 dBm -31,94 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.93892 GHz -41.54 dBm -28.54 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.90442 GHz -41.47 dBm -28.47 db
9.000 GHz 13.000 GHz 1.000 MHz 10.61205 GHz -40.78 dBm -27.78 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.59255 GHz -40.75 dBm -27.75 d8
13.000 GHz 19,500 GHz 1.000 MHz 15.77754 GHz -38.44 dBm -25.44 dBb 13.000 GHz 19,500 GHz 1.000 MHz 17.60340 GHz -38,30 dBm -25.30 dB
—_— —
] Wi [ )i J [

Middle Channel / QPSK

Middle Channel / 16QAM

Spect

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.90 dB

Ref Level 0,00 dBm
SGL Count 100/100

Mode Auto Sweep

Offset 11,90 dB Mode Auto Sweep

@1 AvgPwr (@1 Avgpwr
Limit CLhnrk PAES Limit Cthrnk PAES
-10 AR —BURIOUS |INE ARS BAES -10 ddRR—FRURIOUS LINE ARS PABS
SPURIOUS._LINE_£BS SPURIOUS_LINE_ABS
B -20 dBm
-30 dBm
e foimer -40 dBm A fer
A MM‘—'\MWM Al LA MMWWM o
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Low Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 942.55622 MHz -46.44 dBm -33.44 db 30,000 MHz 1,000 GHz 1.000 MHz 826.69915 MHz -46.50 dBm -33.50 de
1.000 GHz 1.840 GHz 1.000 MHz 1.53334 GHz -46.72 dBm -33.72 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.78816 GHz -46.81 dBm -33.81 dB
1.920 GHz 3.000 GHz 1.000 MHz 2.52046 GHz -45.35 dBm -32.35 dB 1,920 GHz 3,000 GHz 1.000 MHz 2.51614 GHz -45,53 dBm -32.53 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.52792 GHz -41.46 dBm -28.46 dB 3.000 GHz 9,000 GHz 1.000 MHz 6.92042 GHz -41.63 dBm -28.63 db
9.000 GHz 13.000 GHz 1.000 MHz 10.63705 GHz -40,87 dBm -27.87 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.67104 GHz -40.91 dBm -27.91 dB
13.000 GHz 18,500 GHz 1.000 MHz 17.61380 GHz -38.25 dBm -25.25 dB 13.000 GHz 18,500 GHz 1.000 MHz 15.77754 GHz -38.26 dBm -25.26 db
( ) ] J b
03:25 B 0D3:26:39
TEL : 886-3-327-3456 Page Number 1 A25-43 of 58



ssamonias. FCC RADIO TEST REPORT Report No. : FG072903-01B

LTE Band 25/ 1.4MHz

Highest Channel / QPSK Highest Channel / 16QAM

Spectrum u%;" Spectrum ué]

Ref Level 0.00 dBm  Offset 11,90 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 11,90 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgpwr
Limit CLhnrk PAES Limit Cthrnk PaES
-10 AR —BURIOUS |INE ARS BAES -10 ddRR—FRURIOUS LINE ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_~BS
20 dB 20 dBm
30 d8 -30 dBm
Py s -40 dBm g Pt
N—'WWW RIS e N P P Wy
-50 dBm
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 934.31534 MHz -46.29 dBm -33.28 dB 30,000 MHz 1,000 GHz 1.000 MHz 923.16582 MHz -46.45 dBm -33.45 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83727 GHz -44.17 dBm -31.17 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.83727 GHz -44.53 dBm -31.53 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.49527 GHz -45,22 dBm -32,22 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.50463 GHz -45.,48 dBm -32.48 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.51992 GHz -41.48 dBm -28.45 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.92392 GHz -41.51 dBm -28.51 db
9.000 GHz 13.000 GHz 1.000 MHz 10.67004 GHz -40.88 dBm -27.88 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.62955 GHz -40.93 dBm -27.83 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.60240 GHz -38.18 dBm -25.18 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.62939 GHz -38.18 dBm -25.18 dB
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30,000 MHz 1,000 GHz 1.000 MHz 954.67516 MHz -46.53 dBm -33.53 dB 30,000 MHz 1,000 GHz 1.000 MHz 910.07746 MHz -46,42 dem -33.42 di
1.000 GHz 1.840 GHz 1.000 MHz 1.63955 GHz -46.78 dBm -33.78 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.61814 GHz -46.77 dBm -33.77 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.94944 GHz -45,43 dBm -32,43 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,50678 GHz -45,39 dBm -32,39 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.02500 GHz -41.58 dBm -28.58 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.91892 GHz -41.43 dBm -26.43 db
9,000 GHz 13,000 GHz 1.000 MHz 10.60005 GHz -40,85 dBm -27.85 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.61555 GHz -40,77 dBm -27.77 dB
13,000 GHz 18.500 GHz 1.000 MHz 15.78254 GHz -38.22 dBm -25.22 dB 13.000 GHz 18,500 GHz 1.000 MHz 17.88787 GHz -38,26 dem -25,26 db
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30.000 MHz 1,000 GHz 1.000 MHz 986.66917 MHz -46.16 dBm -33.16 dB 30,000 MHz 1,000 GHz 1.000 MHz 892.62619 MHz -46.48 dém -33.48 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.59463 GHz -46.82 dBm -33.82 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.60723 GHz -46.51 dBm -33.51 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.53378 GHz -45,51 dBm -32,51 dB 1,920 GHz 3,000 GHz 1.000 MHz 2.50642 GHz -45 41 dBm -32.41 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.93642 GHz -41.57 dBm -28.57 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99742 GHz -41.59 dBm -268.59 db
9.000 GHz 13.000 GHz 1.000 MHz 10.61505 GHz -40.86 dBm -27.86 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.61955 GHz -40,94 dBm -27.94 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.60540 GHz -38.26 dBm -25.26 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.73854 GHz -38.28 dBm -25.28 dB
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30.000 MHz 1,000 GHz 1.000 MHz 958.55322 MHz -46.32 dBm -33.32 dB 30,000 MHz 1,000 GHz 1.000 MHz 954.19040 MHz -46.37 dBm -33.37 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83859 GHz -44.60 dBm -31.60 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83601 GHz -45.60 dBm -32,60 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.97355 GHz -45,23 dBm -32,23 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,50319 GHz -45,38 dBm -32,38 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.91992 GHz -41.57 dBm -28.57 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.88993 GHz -41.65 dBm -28.65 db
9.000 GHz 13.000 GHz 1.000 MHz 10.61355 GHz -40.78 dBm -27.78 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.65404 GHz -40.87 dBm -27.87 d8
13.000 GHz 19,500 GHz 1.000 MHz 17.60040 GHz -37.95 dBm -24,95 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.89887 GHz -38.36 dBm -25.36 dB
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30,000 MHz 1,000 GHz 1.000 MHz 931.40880 MHz -46,25 dBm -33.25 dB 30,000 MHz 1,000 GHz 1.000 MHz B97.47376 MHz -46,40 dem -33,40 di
1.000 GHz 1.840 GHz 1.000 MHz 1.76969 GHz -46.62 dBm -33.62 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.63451 GHz -46.66 dBm -33.66 dB
1,920 GHz 3,000 GHz 1.000 MHz 2,45928 GHz -45,52 dBm -32,52 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,49635 GHz -45,49 dBm -32,49 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.88193 GHz -41.49 dBm -28.48 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.52542 GHz -41.58 dBm -28.58 db
9.000 GHz 13.000 GHz 1.000 MHz 10.63905 GHz -40.87 dBm -27.87 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.60305 GHz -40,88 dBm -27.88 d8
13.000 GHz 19,500 GHz 1.000 MHz 17.60190 GHz -38.27 dBm -25.27 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.77704 GHz -38.27 deém -25.27 di
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30,000 MHz 1,000 GHz 1.000 MHz 987.63868 MHz -46.53 dBm -33.53 dB 30,000 MHz 1,000 GHz 1.000 MHz 966.30935 MHz -46,39 dem -33,39 de
1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -46.09 dBm -33.00 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -46.14 dBm -33.14 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.50930 GHz -45,42 dBm -32,42 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,05735 GHz -45,43 dBm -32.43 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.82092 GHz -41.43 dBm -28.43 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.52192 GHz -41.47 dBm -28.47 db
9.000 GHz 13.000 GHz 1.000 MHz 10.61955 GHz -40.70 dBm -27.70 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.61955 GHz -40.76 dBm -27.76 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.60590 GHz -38.28 dBm -25.28 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.89537 GHz -38.43 dBm -25.43 d&
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LTE Band 25/ 5MHz
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30,000 MHz 1,000 GHz 1.000 MHz 93092204 MHz -46,39 dBm -33.32 dB 30,000 MHz 1,000 GHz 1.000 MHz 986.66917 MHz -46,47 dem -33,47 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83340 GHz -45.88 dBm -32.88 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83391 GHz -46.24 dBm -33.24 dB
1,920 GHz 3,000 GHz 1.000 MHz 2,97895 GHz -45,49 dBm -32,40 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,06347 GHz -45,63 dBm -32.63 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.91192 GHz -41.58 dBm -28.58 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99142 GHz -41.51 dBm -28.51 db
9.000 GHz 13.000 GHz 1.000 MHz 10.62305 GHz -40.70 dBm -27.70 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.59255 GHz -40,80 dBm -27.80 d8
13.000 GHz 19,500 GHz 1.000 MHz 15.78304 GHz -38.32 dBm -25.32 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.77704 GHz -38.13 dBm -25.13 dB
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30,000 MHz 1,000 GHz 1.000 MHz 832.51624 MHz -46.42 dBm -33.42 dB 30,000 MHz 1,000 GHz 1.000 MHz 912.01648 MHz -46,25 dBm -33,25 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83811 GHz -46.53 dBm -33.53 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83769 GHz -46.30 dBm -33.30 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.50139 GHz -45,20 dBm -32,20 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,50930 GHz -45,42 dBm -32.42 dB
3.000 GHz 2.000 GHz 1.000 MHz 5.82151 GHz -41.60 dBm -28.60 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.91292 GHz -41.57 dBm -28.57 db
9,000 GHz 13,000 GHz 1.000 MHz 10.62605 GHz -40,72 dBm -27.72 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.67254 GHz -40,96 dBm -27.96 dB
13,000 GHz 18.500 GHz 1.000 MHz 15.77654 GHz -38.24 dBm -25.24 dB 13.000 GHz 18,500 GHz 1.000 MHz 15.77304 GHz -38,26 dem -25,26 db
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SPORTON LAB.
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LTE Band 25/ 10MHz
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Spectrum
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30.000 MHz 1.000 GHz 1.000 MHz 943,52574 MHz —46.44 dBm -33.44 dB 30,000 MHz 1,000 GHz 1.000 MHz 937.22389 MHz -46.54 dBm -33.54 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83727 GHz -46.39 dBm -33.39 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.83727 GHz -46.64 dBm -33.64 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.48447 GHz -45.,46 dBm -32,46 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.51650 GHz -45.,49 dBm -32.49 dB
3.000 GHz 5.000 GHz 1.000 MHz 5.51001 GHz -41.51 dBm -28.51 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.90792 GHz -41.62 dBm -28.62 db
9.000 GHz 13.000 GHz 1.000 MHz 10.61555 GHz -40.68 dBm -27.68 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.62705 GHz -40.77 dBm -27.77 d8
13.000 GHz 19,500 GHz 1.000 MHz 15.77654 GHz -38.26 dBm -25.26 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.78454 GHz -38.35 dBm -25.35 dB
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30.000 MHz 1.000 GHz 1.000 MHz 937.70865 MHz -46.55 dBm -33,55 dB 30,000 MHz 1,000 GHz 1.000 MHz 935.28486 MHz -46.48 dBm -33.48 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.82888 GHz -46.53 dBm -33.53 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.02666 GHz -46.72 dBm -33.72 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.48343 GHz -45,27 dBm -32,27 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.51362 GHz -45.,48 dBm -32.48 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.87693 GHz -41.56 dBm -28.56 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.91492 GHz -41.62 dBm -28.62 db
9.000 GHz 13.000 GHz 1.000 MHz 10.63055 GHz -40.63 dBm -27.63 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.67504 GHz -40.92 dBm -27.82 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.76704 GHz -38.34 dBm -25.34 db 13.000 GHz 19,500 GHz 1.000 MHz 17.61532 GHz -38,32 dBm -25.32 dB
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30,000 MHz 1,000 GHz 1.000 MHz 925.10495 MHz -46,39 dBm -33.32 dB 30,000 MHz 1,000 GHz 1.000 MHz 907.16892 MHz -46,21 dem -33.21 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83760 GHz -43.69 dBm -30.60 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83769 GHz -43.51 dBm -30.51 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.63346 GHz -45,36 dBm -32,36 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,51038 GHz -45,29 dBm -32,29 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.82392 GHz -41.57 dBm -28.57 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.92742 GHz -41.50 dBm -28.50 db
9.000 GHz 13.000 GHz 1.000 MHz 10.59605 GHz -40.85 dBm -27.85 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.59855 GHz -40,90 dBm -27.90 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.60040 GHz -38.34 dBm -25.34 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.78354 GHz -38.12 dBm -25.12 dB
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30,000 MHz 1,000 GHz 1.000 MHz 979.88256 MHz -46,32 dBm -33.32 dB 30,000 MHz 1,000 GHz 1.000 MHz 964.37031 MHz -46.49 dBm -33.45 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.61226 GHz -46.72 dBm -33.72.dB 1.000 GHz 1.840 GHz 1.000 MHz 1.61016 GHz -46.86 dBm -33.86 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.53090 GHz -45,37 dBm -32,37 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,51938 GHz -45,30 dBm -32,30 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.92142 GHz -41.56 dBm -28.56 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99242 GHz -41,32 dBm -28.32 db
9.000 GHz 13.000 GHz 1.000 MHz 10.63205 GHz -40.7¢ dBm -27.74 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.61355 GHz -40,83 dBm -27.83 d8
13.000 GHz 19,500 GHz 1.000 MHz 17.89537 GHz -38.30 dBm -25.39 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.60290 GHz -38.14 dBm -25,14 d&
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Report No. : FG072903-01B

LTE Band 25/ 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum u%;" Spectrum ué]
Ref Level 0,00 dBm  Offset 11,90 db Mode Auto Sweep Ref Level 0,00 dBm  Offset 11,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 936.25437 MHz -46.25 dBm -33.25 dB 30,000 MHz 1,000 GHz 1.000 MHz 967.76362 MHz -46.56 dBém -33.56 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.60855 GHz -46.49 dBm -33.49 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.60261 GHz -46.48 dBm -33.48 d
1,920 GHz 3,000 GHz 1.000 MHz 1,92090 GHz -41,78 dBm -28,78 dB 1,920 GHz 3,000 GHz 1.000 MHz 1.02126 GHz -42,07 dBm -20,07 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.80242 GHz -41.58 dBm -28.58 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.0964% GHz -41.58 dBm -28.58 db
9.000 GHz 13.000 GHz 1.000 MHz 10.66054 GHz -40.79 dBm -27.79 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.63355 GHz -40.76 dBm -27.76 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.77504 GHz -38.32 dBm -25.32 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.62639 GHz -38.24 dBém -25.24 d&
J L] ( )| J
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LTE Band 25/ 20MHz
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 944,49525 MHz —46.62 dBm -33.62 dB 30,000 MHz 1,000 GHz 1.000 MHz 941.58671 MHz -46.51 dBm -33.51 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83391 GHz -45.50 dBm -32.50 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83349 GHz -45.65 dBm -32.65 dB
1,920 GHz 3,000 GHz 1.000 MHz 2,50499 GHz -45,48 dBm -32,48 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,50499 GHz -45,54 dBm -32,54 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.93042 GHz -41.64 dBm -28.64 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.93842 GHz -41.46 dBm -26.46 db
9,000 GHz 13,000 GHz 1.000 MHz 10.58005 GHz -40,78 dBm -27.78 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.60755 GHz -40,92 dBm -27.92 dB
13.000 GHz 18,500 GHz 1.000 MHz 15.78104 GHz -38.08 dBm -25.08 dB 13.000 GHz 18,500 GHz 1.000 MHz 17.60390 GHz -38.19 dBm -25.1% db
( ) J ] i
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LTE Band 25/ 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Spectrum

Ref Level 0.00 dBm  Offset 11,90 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 11,90 dB Mode Auto Swesp
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 929.95252 MHz -46.58 dBm -33.58 dB 30,000 MHz 1,000 GHz 1.000 MHz 997.81859 MHz -46.62 dBm -33.62 db
1.000 GHz 1.840 GHz 1.000 MHz 1.83559 GHz -46.32 dBm -33.32 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.83559 GHz -46.41 dBm -33.41 d8
1,920 GHz 3,000 GHz 1.000 MHz 2.55213 GHz -45.62 dBm -32.62 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.54133 GHz -45.41 dBm -32.41 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.52042 GHz -41.56 dBm -28.56 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.91342 GHz -41.42 dBm -28.42 db
9.000 GHz 13.000 GHz 1.000 MHz 10.64854 GHz -40.93 dBm -27.93 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.62205 GHz -40.99 dBm -27.89 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.78054 GHz -38.17 dBm -25.17 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.60790 GHz -38.29 dBm -25.29 dB
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Highest Channel / 16QAM
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 944.01048 MHz -46.63 dBm -33.63 dB 30,000 MHz 1,000 GHz 1.000 MHz 837.36382 MHz -46.32 dBm -33.32 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.64123 GHz -46.77 dBm -33.77 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.77808 GHz -46.73 dBm -33.73 dB
1,920 GHz 3,000 GHz 1.000 MHz 1.92306 GHz -43,19 dBm -30.19 dB 1,920 GHz 2,000 GHz 1.000 MHz 1.02306 GHz -43,19 dBm -30.19 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.93792 GHz -41.42 dbm -28.42 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.92892 GHz -41.55 dBm -28.55 db
9.000 GHz 13.000 GHz 1.000 MHz 10.60605 GHz -40.73 dBm -27.73 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.61805 GHz -40.75 dBm -27.75 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.77854 GHz -38.19 dBm -25.19 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.60840 GHz -38.13 dBm -25.13 dB
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Report No. : FG072903-01B

LTE Band 25/ 1.4MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectri L
Ref Level 0,00 dBm  Offset 11,90 db Mode Auto Sweep Ref Level 0,00 dBm  Offset 11,90 dB Mode Auto Sweep
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30,000 MHz 1,000 GHz 1.000 MHz 953.70565 MHz -46,79 dBm -33.79 dB 30,000 MHz 1,000 GHz 1.000 MHz 965.33983 MHz -46.94 dBm -33.94 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.59589 GHz -47.21 dBm -34.21dB 1.000 GHz 1.840 GHz 1.000 MHz 1.60933 GHz -47.26 dBm -34.26 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.63238 GHz -46,00 dBm -33,00 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,53198 GHz -45,95 dBm -32,95 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.91292 GHz -42.07 dBm -29.07 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.52292 GHz -41.88 dBm -26.68 db
9.000 GHz 13.000 GHz 1.000 MHz 10.61805 GHz -41.22 dBm -28.22 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.62805 GHz -41,32 dBm -28.32 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.77604 GHz -38.58 dBm -25.58 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.78654 GHz -38.67 dém -25.67 d&
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30.000 MHz 1.000 GHz 1.000 MHz 973.09585 MHz -47.02 dBm -34.02 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83727 GHz -45.39 dBm -32.39 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.50310 GHz -45.72 dBm -32,72 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.99392 GHz -41.99 dBm -28.95 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.63355 GHz -41.22 dBm -28.22 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.77754 GHz -38.72 dBm -25.72 dB
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SPORTON LAB.
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LTE Band 25/ 3MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectri

Ref Level 0.00 dBm
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Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency Power Abs ALimit
30,000 MHz 1,000 GHz 1.000 MHz 818.45827 MHz -47.10 dBm -34.10 dB 30,000 MHz 1,000 GHz 1.000 MHz 970.18741 MHz -47.01 dBm -34.01 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.04723 GHz -47.24 dBm -34.24 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.62234 GHz -47.07 dBm -34.07 dB
1,920 GHz 3,000 GHz 1.000 MHz 2,95555 GHz -45,79 dBm -32,79 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,48015 GHz -45,84 dBm -32.84 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.97042 GHz -41.98 dBm -28.98 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99942 GHz -41,79 dBm -28.79 db
9.000 GHz 13.000 GHz 1.000 MHz 10.60805 GHz -41.19 dBm -28.19 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.63155 GHz -41,31 dBm -28.31 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.78454 GHz -38.55 dBm -25.55 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.77654 GHz -38,57 deém -25.57 di
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30.000 MHz 1.000 GHz 1.000 MHz 913.47076 MHz -46.85 dBm -33.85 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83559 GHz -45.53 dBm -32.53 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.50822 GHz -45,93 dBm -32,92 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.94292 GHz -41.99 dBm -28.95 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.60205 GHz -41.22 dBm -28.22 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.77404 GHz -38.62 dBm -25.62 dB
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LTE Band 25/ 5MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 960.00750 MHz -47.05 dBm -34.05 dB 30,000 MHz 1,000 GHz 1.000 MHz 992.00150 MHz -46.64 dBm -33.64 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.57868 GHz -47.06 dBm -34.06 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.83979 GHz -47.13 dBm -34.13 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.51146 GHz -45,78 dBm -32,78 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.03722 GHz -45,37 dBm -32.87 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.96692 GHz -42.07 dBm -29.07 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.91642 GHz -41.96 dBm -28.96 db
9.000 GHz 13.000 GHz 1.000 MHz 10.62155 GHz -41.33 dBm -28.33 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.59305 GHz -41,07 dBm -28.07 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.78454 GHz -38.74 dBm -25.74 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.77554 GHz -38.26 dBm -25.26 dB
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30.000 MHz 1.000 GHz 1.000 MHz 959.52274 MHz -46.89 dBm -33.89 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83349 GHz -46.80 dBm -33.80 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.47871 GHz -45.,88 dBm -32.88 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.50292 GHz -41.75 dBm -28.75 dB
9.000 GHz 13.000 GHz 1.000 MHz 10.64654 GHz -41.27 dBm -28.27 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.79204 GHz -38.65 dBm -25.65 dB
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